
  
 
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

SHORT FEASIBILITY STUDY 
FOR KAMPONG THOM 

 SUBPROJECT 
 

November 2013 

 

KINGDOM OF CAMBODIA 

MINISTRY OF INDUSTRY AND HANDICRAFT 

URBAN WATER SUPPLY AND 
SANITATION PROJECT 

(ADB PPTA: TA-8125-CAM) 

 

Prepared by 

Egis Eau in association with Key Consultants (Cambodia) Ltd. 

 



Urban Water Supply & Sanitation Project  

Feasibility Study for Kampong Thom Sub-project 

 

September 2013  Page (ii) 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Project Office 
Ministry of Water Resources & Meteorology 
#47 Preah Norodom Boulevard 
Phnom Penh, Cambodia 
[...]
12. The procurement shall be carried out under International Competetive Bidding (NCB) as three 
packages; one package Stung Treng; one package Siem Reap; and the remaining 7 subprojects as 
one package. The full Procurement Plan is contained in the Supplementary Appendices of the main 
PPTA report. 

1.12 Consulting Services 

13. The project implementation assistance consultants (PIAC) on the design and engineering 
review, tendering assistance, and construction management are provided under Bank financing will 
be selected in advance and engaged in accordance with the ADB’s Guidelines on the Use of 
Consultants. An individual consultant will be engaged to prepare the PIAC terms of reference and to 
assist the EA on the preparation of the Request for Proposal.  The PIAC consulting services will be 
signed once the loan becomes effective to provide under a single consulting package, by an 
association of international and domestic consulting firms. The lead consulting firm will provide the 
services of the Team Leader who will be responsible for managing the overall consulting services 
during the project implementation. 

1.13 Subproject Benefits and Beneficiaries 

14. The Kampong Thom subproject aims to improve the provision of safe, affordable, reliable 
piped water supply to individual household connections to communities within the eight core sangkats 
having Y2012 population of about 45,947.  

1.14 Land Acquisition and Compensation 

15. The overall project has Involuntary Resettlement Categorisation C because all of the 
improvement facilities are within the water treatment plant compound. The Land Acquisition Due 
Diligence report for Kampong Thom is contained in Appendix G. 

1.15 Environmental Impacts 

16. An Initial Environmental Examination (IEE) was carried out for Kampong Thom, and is 
contained in Appendix F. The subproject is classified as Category B. The overall conclusion is that 
providing the mitigation, compensation and enhancement measures are implemented in full, there 
should be no significant negative environmental impact as a result of location, planning, design, 
construction and operation of the project. There are benefits stemming from recommended mitigation 
and enhancement measures, and major improvements in quality of life and individual and public 
health once the project is in operation. 

1.16 Economic and Financial Analyses 

17. Economic and Financial analyses for Kampong Thom is contained Section 7, and in full in 
Appendix D. 

1.17 Tariff and Affordability 

18. Assuming a 0% loan, tariff increases required are 5 to 20% (average) in 2015, 2021, and in 
2023 (Table 1.2).  The proposed tariff rates for government and commercial customers are higher 



Urban Water Supply & Sanitation Project  

Feasibility Study for Kampong Thom Sub-project 

 

September 2013  Page 1-12 
  

than the first block tariff to allow cross subsidy between customer categories. For KTPWW service 
area, the estimated monthly income belonging to the poor households for 2013 is KR 670,000.  Using 
the affordability criteria, the monthly water bill is about KR 10500  (KR 1500 x 7 m3) in 2015 is only 
1.6% of the monthly income of poor households.  In all subsequent years the monthly water bill is less 
than 5% of the estimated monthly income.  Hence, the proposed level of water tariff is deemed 
affordable to the low income or poor households.  

Table 1.2: KTPWW Proposed Tariff Rate - 0% Loan 

 

 

Category 2015 2018 2021 2023 

Household, 0 to 7 m3 1,500 1,500 1,600 1,650 

   above 7 m3 2,000 2,000 2,100 2,200 

Government 2,000 2,000 2,100 2,200 

Commercial 2,100 2,100 2,300 2,450 

Tariff Increase (average) 20% 0% 6% 5% 

Source: Consultant’s estimate 



Urban Water Supply & Sanitation Project  

Feasibility Study for Kampong Thom Sub-project 

 

September 2013  Page 2-1 
  

2. PROJECT RATIONALE, IMPACT AND OUTCOME 

2.1 Rationale 

19. During 2011, through the ADB’s Water Operators’ Partnerships Program, ADB was able to re-
engage in the urban water supply sector with MIH. In January 2012, MIH signed a twinning 
agreement with the PPWSA, which is currently providing support to four provincial waterworks been 
included in the Project through direct peer-to-peer knowledge transfer. In February 2012, the Ministry 
of Economy and Finance (MEF) requested ADB to consider financing the Project in accordance with 
the strategy of Cambodia’s Public Debt Management, to ensure sustainable economic growth. 
Consequently ADB’s Country Operations Business Plan 2010-2013 includes an Asian Development 
Fund loan for the Project for approval in 2014. The project supports the ADB’s annual sector review, 
country partnership strategy, and the water operational plan 2011–2020 

20. The UWSP will assist the government to address the three core constraints identified in the 
ADB Country Partnership Strategy (2011-2013): (i) insufficient funds to expand coverage and improve 
services; (ii) weak sector planning and implementation capacity of responsible authorities at the 
central and sub-national levels; and (iii) inadequate (or sometimes weak) institutional and legal 
framework. 

2.2 Background 

21. The proposed Project “Urban Water Supply Project “ (UWSP) will provide necessary facility 
improvements to the six provincial towns previously funded by ADB and to three provincial towns that 
have been funded by other bilateral or multilateral agencies, and expand public access to sustainable 
and safe water supply services for the urban population in Cambodia. In addition, the Project will 
address institutional weaknesses through the development of improved institutional structures, a 
regulatory framework, and appropriate capacity development. 

22. This UWSP is in line with (i) Cambodian National Strategic Development Plan (2009-2013) 
and (ii) action plan of Ministry of Industry and Handicraft (MIH) to facilitate private sector partnerships, 
strengthening the management of public owned waterworks, and integration urban water supply with 
urban environmental management. The proportion of the urban population in the project area with 
access to safe water will be increased to 85% by 2018 and 90% by 2025 as targeted by MIH. In 
addition, a potential target date for 100% coverage could be assumed as 2030. 

2.3 Project Outline 

23. The feasibility studies include: (i) needs assessment, supply and demand analysis, (ii) 
selection of technology, equipment, and facilities for the identified subprojects considering least cost 
and life cycle approach and the capacities of the local authorities to manage, operate, and maintain; 
(iii) assessment of economic and financial viability and sustainability for each of the subprojects; (iv) 
assessment of policy and legal capacity, including other institutional issues and mechanisms related 
to the financial management, procurement, and anticorruption; (v) poverty, social, and gender 
analysis and preparation of a poverty and social strategy, a gender action plan, stakeholder 
communication survey (SCS), and a Community Participation Plan (CPP), where required; and (vi) 
review of impacts on environment, involuntary resettlement, and indigenous   peoples. 

2.4 Project Impact and Outcome 

24. The impact of the proposed Project will be expanded access to sustainable and safe water 
supply services for the urban population in Cambodia and better functioning water treatment plants 
providing higher quality water. MIH targets are to increase the proportion of the urban population in 
the project area with access to safe water to 85% by 2018 and 90% by 2025, and the project will 
assist these aims. The outcome of the project will be improved water supply infrastructure and service 
provisions in selected provincial waterworks. 

 

 



Urban Water Supply & Sanitation Project  

Feasibility Study for Kampong Thom Sub-project 

 

September 2013  Page 3-2 
  

3. Profile of Kampong Thom Area 

3.1 Town Location and Profile 

25. Kampong Thom city is the capital of Kampong Thom Province and is on National Road 6 
approximately half way between Phnom Penh and Siem Reap on the east side of the Tonle Sap lake. 
The Sen river runs through the city, the source of which is the Tonle Sap. 

26. Agriculture is the primary industry in the Province 

3.2 Natural Features 

3.2.1 Topography 

27. Kampong Thom is a flat area on the river Sen flood plain close to the centre of Cambodia and 
east of the Tonle Sap. There are no hills in the area 

3.2.2 Climate 

28. The climate, in common with other non-coastal areas of Cambodia, is hot all year with a 
distinct rain season May – October and a drier season November – February.  

3.2.3 Surface water 

29. There is only one surface water source in Kampong Thom, the Sen river. This is currently 
used by some private households and also by the Water Authority as the raw water source.  

3.2.4 Groundwater 

30. The existing water supply system uses groundwater from two older boreholes. Water quality is 
monitored regularly and is good, with close to neutral pH and turbidity, although with some colour 
especially during the wet season. 

3.3 Population and Household Characteristics 

31. The populations provided below are for the service area within Kampong Thom. 

Table 3.1: Kampong Thom Population Characteristics 

 
No Core 

Sangkhat 
2012 
Pop’n. 

No. 
HH 

Persons/ 
HH 

M/F 
Ratio 

1 Domrey Chhan Klar 7,238 1,534 4.7 0.98 

2 Kampong Thom 2,744 559 4.9 0.95 

3 Kampong Rotes 5,035 1,168 4.3 0.83 

4 O Kunthor 5,049 1,140 4.4 0.94 

5 Kampong Krobav 4,791 1,015 4.7 0.99 

6 Prey Tahuo 6,020 1,494 4.0 1.00 

7 Archar Lak 6,241 1,480 4.2 0.93 

8 Sro Yov Sangkat 8,829 1,925 4.5 0.96 

  45,947 10,315  0.98 



Urban Water Supply & Sanitation Project  

Feasibility Study for Kampong Thom Sub-project 

 

September 2013  Page 3-3 
  

3.3.1 Population Growth and Migration 

32. Population growth from the 2008 National Survey1 shows an average national urban growth 
rate of 2.21%. For the purposes of this study we have used growth rates for individual towns, provided 
by each Provincial Waterworks2. For Kampong Thom this is 0.15% showing a low growth rate. 

3.4 Existing Water Supply and Sanitation 

3.4.1 Water Supply 

33. The existing water supply system was started in 1946 under the period of colonial rule, with 
only one commune served and with a low capacity of 50m3/day. In 1962 this was rehabilitated and 
expended to provide 350m3/day, and a 350m3 elevated reservoir added3. The current water 
treatment plant was built under the ADB Provincial Towns water supply project and commissioned in 
2006, with a capacity of 5,760m3/day. There was a 5003m elevated reservoir under this project and 
the older 350m3 elevated reservoir is no longer used.  

34. The system when commissioned served 6 communes, but currently in 2013 serves 8 
communes with a population of 45,947. The Sen river is the source and raw water is delivered by two 
(duty/standby) pumps from an intake chamber which is filled through two intake pipes, one wet 
season (higher) and one dry season (lower).  The Provincial Waterworks have problems with these 
raw water pumps, the shafts between motor and pump being too long. They vibrate and cause 
overheating and damage to the pumps. There is a makeshift floating pontoon with two smaller pumps 
in place to supply raw water when the main pumps are out for service for maintenance.  

35. The conventional treatment plant includes flocculation, sedimentation, rapid sand filtration and 
storage.   

36. Upon inspection, there is a lot of flocc being carried over onto the filter, blocking them and 
causing them to require backwashing more often than usual. The water is alkaline and so measured 
quantities of lime is needed to adjust pH before adding alum. The pH adjustment is not being done 
accurately causing the flocc problem. It was recommended to the IA (outside the scope of this PPTA) 
to substitute the use of polyaluminium chloride instead of lime and aluminium sulphate (alum).  

37. The Provincial Waterworks has reported only 44% utilisation of the WTP capacity. These 
figures can be misleading. This percentage was based on the average 2012 annual production and 
the correct WTP capacity of 5,760m3/day. In reality the average annual production was estimated 
from pump running hours, as there are no working bulk meters at the WTP. Before using these 
utilisation figures for any future planning they must be confirmed with bulk metering and the 
establishment of an accurate NRW estimate based on bulk meter readings, domestic consumption 
and a top-down water balance.  

 

 

 

                                                   

1
 General Population Census 2008 National Report, August 2009 

2
 Data collected by head of each commune 

3
 Source:Water supply Master Plan 2009. 



Urban Water Supply & Sanitation Project  

Feasibility Study for Kampong Thom Sub-project 

 

September 2013  Page 4-1 
  

4. POPULATION GROWTH AND WATER DEMAND FORECASTS 

4.1 General 

38. Kampong Thom is the capital city of the Province and acts as a market for the surrounding 
area. 

39. At present, there is no agro-processing or industrial development in Kampong Thom 
consuming water or which could affect water quality, and nothing planned.  There is no mine in the 
region. The area has large rubber plantations as well as rice growing and fisheries from the Tonle 
Sap. 

4.2 Population Projections 

40. The population projections4 are set out in Table 4.1. Within the core villages, total population 
is forecast to increase from about 45,947 in 2012 to about 47,133 in 2030.  

Table 4.1: Population Projections for Kampong Thom’s Core Villages 

Year 2012 
Populatio

n 

Growt
h Rate  

%  

Forecast 
Populatio

n 2014 

Forecast Population 
2020 

Forecast Population 
2025 

Forecast Population 
2030 

45,947 0.15 46,085 46,501 46,851 47,133 

 

4.3 Water Demand Forecasts 

4.3.1 General Approach 

41. Whilst the scope of proposed works under this project does not include increasing the 
capacity of the Kampong Thom water supply system, demand forecasts have been produced to 
illustrate the shortfall of available treated water into the near future. Water demand forecasts for the 
Kampong Thom subproject were prepared by making separate projections of each component of 
demand, including: 

• Demand for domestic use (based on per capita consumption, coverage targets and population 
projections); 

• Demand for industry (based on a % of domestic use, and specific allowances for large 
industries); 

• Demand for services (based on a % of domestic use, and specific allowances for large 
services areas); 

• Physical losses as a % of total demand, excluding the demand of large industrial zones.   

• Production losses in treatment plant (based % of total demands). 

4.3.2 Domestic Consumption 

42. Water demand and consumption data for other provincial and district towns in Cambodia 
show that domestic consumption accounts for about 90% of total demand. Per capita consumption 
figures for urban water supply systems in Cambodia can vary widely, particularly with strong reliance 
on rainwater collection during the wet season. Experience in other towns in Cambodia indicates that 
piped connections directly to the house will usually increase water consumption over time. The 
Feasibility Study has adopted a per capita consumption figure of 120 lpcd, plus 10% for non-domestic 
use which includes demand from industry and services, 15% for physical losses (leakage), and 
50m3/day for backwashing filters in the WTP. 

                                                   

4
 2012 populations and growth rate provided by the Provincial Waterworks 



Urban Water Supply & Sanitation Project  

Feasibility Study for Kampong Thom Sub-project 

 

September 2013  Page 4-2 
  

4.3.3 Water Demand Forecasts 

43. Table 4.2 summarizes the demand forecasts and design criteria for the Kampong Thom 
subproject. By 2030, the average daily water production demand is expected to be 9,500m3/day, 